SUZHOU PARSUN POWER MACHINE CO.,LTD

SSSSSSSSS



EN
CONTENTS

HE— — — — — — — — — — 1~2

BRACKET - — — — — _ _ - 1~2

BRz%- — — — — — — — = — — — — — — — — — — — — — - 3~4
STERRING — — — — — — — — — — — — — — — — — — — — — — — 3~4
AtkERAKA- — — — — — — — — — — — — — — — — — — — — — 5~6
UPPER CASING - — — — — — — — — — — — — — — — — — — 5~6
KE—-— — — — — — — — — — — — — — — — — — — — — — — — 7
BOTTOM COWLING — — — — — — — — — — — — — — — — — — — — 7
BHEFE- — — — ( — ( — - - - - - - - - - — — — - — - — - 8~9
CONTROL SYSTEM — — — — — — — — 8~9
AT — — — — — — — - - — — — — — — — — — — — - 10~11
LOWER DRIVE ASSY — — — — — — — — — — — — — — — — — — — —10~11
ATRERKEBHEZS — — — — — — — — — — — — — — — — — — — 12
LOWER CASING & DRIVE — — — — — — — — — — — — — — — — — — 12
BEEAHE - — — — — — — — — — — — — — — — — — — — — — - 13~14
BLECTRICAL SYSTEM — — — — — — — — — — — — — — — — — — — 13~ 14
HAAEE - - - - - - - - — - — — — — — — — — — — — —15~16
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — — —15~16
g - - - - - - - - - — — — — — — — — — — — — — — 17~18
CRANKCASE — — — — — — — — — — — — — — — — . —17~18
Mz — — — — — — — — — — — — — — — — — — — — — — — 19~20
FUEL SYSTEBM — — — — — — — — — — — — — — — — — — — — — 19~20
e BES— — — = — — = — — — — — — — — — — — — — — —21~22
CARBURETOR ASSY - — — — — — — — — — — — — — — — — — — — — 21~22
R — — — - - — — — — — — — — — — — — — — — — — —23~24
STARTER — — — — — — — — — — — — 23~ 24
e - - — — — — — — — — 25~126
TOP COWLING ASSY- — — — — — — — 25~126
KaME k&S @ — - — — = = — — = — — — — — — — — — —27~28
ENGINE ASSY (REPARE KIT) — — — — — — — — — — — — — — — — —27~28
MxiEs) — - — - - - = - - — — — — — — — — — — — — 29~ 30

APPENDIX 1 (REPATE XKIT) = — — — — — — — — — — — — — — — — — — 29~30

MRLBEY) — — — — — — — — — — — — — — — — — — — — 3l
APPENDIX 2 (REPARE XIT) — — — — — — — — — — — — — — — — — — 31




105 2441

PAGE (1 OF 31

kAt | #E

PARTS NAME:

BRACKET

SN, PART No. DESCRIPTION DESCRIPTION QT REMARKS
SIS | TS B4R (130 FA 4R (330 i &iE

1 [F4-02000008 WEBHE BUSH , SHOCK ABSORPTLON 4

2 [F4-02000007 LREH TOP , SHOCK ABSORPTION 1

3 |F4-02020000 KEREH EEA L UPPER LOCKING RING ASSY 1

4 |R4-01050002 eHEE SPRING , CONICAL 1

5 |Ra-01050000 f R AT A TILT ROD ASSY 1




05 M PAGE 02 OF 31
R4 | £E
PARTS NAME: | BRACKET
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS |24 FA-FR (5 30) B4R (B30 W &iE
6 |cB/T879-3x8 BUEHES 058 PIN , SPRING ¢ 38 1
T |F4-01050003 igE ST NOG , PREVENTED UNLOCK 1
8 |6B/T889. 1-M8 EAESMERAYEERE T M8 1
9 |F4-01000002 T MR PLATE )
10 |F4-01020000 REHE (£) 4 BRACKET LEFT ASSY 1
11 [F4-08000018 At MARK 18 1
12 [F4-01030001 REIRE BRACKET , SWIVEL 1
13 |6B/T6170-M6 A AERNS NUT M6 1
14 [GB/T97. 1-6 T4 WASHER 6 11
15 [F4-01000003 RAELE WASHER , NYLON )
16 |F4-01030103 IHE SHEATH HANDLE 1
17 [F4-01030003 LERAE (F) SPRING , TORSION (LEFT) 1
18 [F4-01030002 TERREME BUSHING , NYLON )
19 |6B/T5783-M6x20 L6 X 20 BOLT M x 20 )
200 [F4-01030005 TEEATE FIXED COVER , BRACKET 1
2 |Ra-01030100 RERMERA BRACKET ASSY , TILT LOCK 1
22 [P4-01030004 LERHE (£) SPRING , TORSION (RIGHT) 1
23 |F4-01000006 GRHAE (£) SPRING 1
24 |F4-01000007 HEHEE () SPRING 1
25 |B/T3783-M6X12 Nk ER6x 1) BOLT M6 x 12 )
26 |F4-01070000 RASBHAY TILT LOCKED CLASP ASSY 1
27 |F4-02000009 THER BOTTOM ABSORBTION ASSY 1
28 |F4-01000004 B g BUSHER , BOLT 1
29 |P4-01010005 RREEFRIT RIVET , CLAMP HANDLE )
30 |F4-01010004 B % R LA CLAMP SHIPBOARD HANDLE )
31 [F4-01010002 faf & B A CLANP BOLT )
3 |P4-01010003 el REA CLANP PLATE )
33 |6B/T3782-M6x125 KNG x 125 BOLT M6 x 125 1
34 |6B/T5782-M8x135 NS x 135 BOLT M§ x 135 1
35 |F4-01010000 REHE (F) A BRACKET RIGHT ASSY 1
36 |F4-01000005 BHREE COVER , SWIVEL BRACKET 1
37 |GB/T5782-M6x35 LG x 35 BOLT M6 x 35 6
38 | P4-01060002 e CLAMP HANDLE 1
39 |6B/1875-4x11 BELEROYT G411 [RIVET ¢4l 1
10 [F4-01060001 o A LOCKED SCREW 1
11 |F4-01060000 B R f g LOCKED HANDLE ASSY 1
1 |6B/196-6 KHE 6 BIG WASHER 6 )




TCSE A M

PAGE 3 OF 31

FH 4R

PARTS NAME:

STEERING

I.rfg i




TCSE A+ F it PAGE 4 OF 31
FHEAR |BREES
PARTS NAME: |STEERING
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
HEEH | Bppe AR (X EEAH G %2 i
I |B/T5783-8x25 AV B G 1R BOLT M8 x 25 1
2 [F4-01000014 BREFRER COVER, STEERING HANDLE 1
3 |P4-01000008 B ERAAD BUSHING B 1
¢ |Pa-01000011 HABEL WASHER 4, BUSHING 1
s |Fa-05000014 BRIFEER ABSORBER, STEERING HANDLE 1
6 [Fa-01000010 WERED VASHER B, BUSHING 3
7 [F4-01000012 FRHERP AR WAVE WASHER, BUSHING 1
g |P4-01000009 B AL BUSHING 4, STEERING HANDLE | 1
9 | F4-01090001 B HANDLE, STEERING |
10 {T5-04010100 i THEAH THROTTLE CABLE ASSY 1
1 [F4-01090002 FAIFEEH STAY |
12| 6B/T818-5x12 5 BT M5x12 SCREV Msx12 )
13 [ F4-01090401 SAETAR STOPER , HANG ROPE ASSY |
14 [F4-01090400 SEFRAE ENGINE STOP SWITCH ASSY 1
15 [F4-01090100 FARITFAS LEVER , THROTTLE ASSY |
16 [F4-01090004 RALE NYLON WASHER |
17| F4-01090003 BRFRELEER FRICTION 1
18| GB/T820-)5x25 LTS % 25 SCREW Msx25 1
19 |T15-01020300 BRFREREAE STEERING HANDLE ASSY 1
20 |6B/T848-10 N1 SMALL WASHER 10 1
2 [ F4-01090007 R4#% SPRING , COMPRESSION 1
22 | F4-01090006 TS BUSH |
23 | F4-01090200 BhRErRaat HAND BUTTON ASSY |
24| GB/T9141. 6x12 Fo#elex1) PIN , COTTER |
25 | F4-08000014 ik HANDLE MARK 1 1
26 | F4-08000016 HERETH CAUTION MARK !




PAGE 5 OF 31

165 Z4 +t

AL

KEEERK

UPPER CASING

PARTS NAME:




TCS F4F it PAGE 6 OF 31
FHELAR  (KEEERK
PARTS NAME: [ UPPER CASING

PART NO. DESCRIPTION DESCRIPTION REMARKS
58 2442 B4R () ARG b
I [F15-00000006 A4 06x1) PIN 6x1)
2 |75-00000003 KALE 54 GASKET, ENGINE
3 |1e5-02010000 KERERBAH UPPER CASING ASSY
4 {15-02000004 KERERBHE BUSHING, SHIFT LEVER
5 |15-02000011 IHHIKE RUBBER SEAL
6 [1C5-020000018 HKE ) WATER PIPE (S)

T05-02000001L #A% (1) WATER PIPE (L)
7 |F4-02000011 THSEE SEAL, SHIFT ROD
8§ [F4-02000012 KRB RUBBER PLUG , UPPER CASING | 1
9 |T15-04010202 A% WATER NOZZLE |
10 |15-02000010 A% §2.5x 0 Tx50 WATER PIPE 2. 5x & Tx50 |
11 (oB/5783-48x12 A A8 BOLT M8x12 |
12 [F4-03000024 EmARAE GASKET, BOLT 1
13 |6B/97.1-6 T4E 6 WASHER 6 6
14 |GB/5783-M6x30 FAER Mox30 BOLT Méx30 6
15 [F4-02030003 B ehbz RUBBER BUSHING 1
16 [F4-02030002 Bttt BUSHING, DRIVE SHAFT 1
17 [F4-00000001 B EA4 9x6. 5x10 HOLLOV PIN9X6. 5X10 )
18 |F4-02030000 BRI EXTENSION ASSY 1
19 [cB/7893.1-22 ENE L 2= VA CIRCLIP 22 1
20 |F4-02030001 I EXTENSION 1




05 Fr it PAGE 7 OF 31
Fkst |KE
PARTS NAME: | BOTTOM COWLING

SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SE5E | 245 AR B4R D %e it
I |F4-05000023 TiE4 %4 HOOK, LOCK 1
2 |6B/T818-M5x14 TR LEAT Msxld SCREW, PAN HEAD MSx14 1
3 [6B197.1-5 THE § WASHER 5 )
& |{F4-05000020 TUE 4t Bobi 445 SEAT ASSY, LOCKING HOOK 1
5 |6B/T889. 15 FEESM N AHUEEEN  |LOCKNUT NS 1
6 {15-04000100 ki X A4 OIL SWITCH ASSY 1
7 |GB/T818-Mbx16 oA L A 6x16 SCREW, PAN HEAD Méx16 )
8 |cB/T5783-6x16 AR Moxl6 BOLT Mox16 4
9 |GBT97.1-6 THE 6 WASHER 6 ;
10 {1C5-04000016 HHkk PLUG )
11 {T5-04000010 EFEE RUBBER LOOP, CONNECTING ROD | 1
12 |cB/75783-6x12 AR N6x1) BOLT M6x12 |
13 [15-04000300 TR E R PLATE, TIGHTWIRE |
14 |15-04000014 [ 7% 34358 CIRCULAR PLUG B |
15 {15-04000013 PAT TR IRE BUSH, AIR CHOKE |
16 |15-04000012 PR AT CONNECTING ROD, AIR CHOKE 1
17 |15-04000008 HEARER HANDLE, AIR CHOKE 1
18 |15-04000011 BT kA CIRCULAR PLUG A |
19 [1C5-04000015 BE I 1
20 (15-04000001 R BOTTOM COWLING |
2 |T5-04000102 WA XA KNOB, OIL SWITCH |
20 |0B/T818-Méx12 A L AT Ax1) SCREW, PAN HEAD M4x12 |




165 Ffr it

PAGE 8 OF 31

R4

EHES

PARTS NAME:

CONTROL SYSTEM

92




05 F4Ft PAGE 9 0F 31
FHRAR:  |BHAS
PARTS NAME: | CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
HBEE 2445 EHAR () EEAR D %2 b
I {15-02000100 THFRAH HANDLE ASSY, GEAR SHIFT 1
2 |6B/T308-8 M8 STEAL BALL 1
3 [F4-02000003 SYEE:S S SPRING, GEAR SHIFT 1
4 [15-02000005 AR BRACKET, CONNECTING ROD 1
5 |7ISB2401-PY O % s EPY 0-RING !
6 |6B/T91-1x12 Fo#ix1 COTTER PIN 1x12 1
T [15-02000007 3k SHAFT, CONNECTING ROD 1
8 [6B/T5783-M4x16 A HI4x16 BOLT M4x16 1
9 |cB/193-4 BEMAE 4 SPRING-WASHER 4 1
10 [1C5-02000006 A A CONNECTING ROD, GEAR SHIFT | 1
1T [F4=00000004 T B CONNECTOR, GEAR SHIFT B 1
12 [RF4=00000003 TREEEN CONNECTOR, GEAR SHIFT A 1
13 |F4-00000005 A2 6 BIG WASHER 6 1
14 [cB/T5783-M6x20 N0 BOLT M6x20 1




105 R4+ 1t

PAGE 10 OF 31

THRAH | ATHSH

PARTS NAME: | LOWER DRIVE ASSY

SN. PART NO. DESCRIPTION DESCRIPTION QTY REI\&ARKS
BREW | B4 LA (F0) B (30 Mot i

1 [6B/T5782-Mexds LG x 45 BOLT N6 x 45 4

) |Fa-03000020 REETH PLATE ,VATER PUMP FINED )




105 R e+

PAGE 11 OF 31

FRELR: | K THHAE
PARTS NAME: | LOWER DRIVE ASSY
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | BT FAAFR (1 30) ZAAHR () W Kk
3 [F4-03000021 RERIE RUBBER TUBE , VATER PUMP 1
4 |F4-03000013 KRB EAH PIN ,WATER PUMP )
S |F4-03000019 KEE HOUSING , WATER PUMP 1
6 |P4-03000018 RETH GASKET , WATER PUMP COVER 1
7 |F4-03000017 KEAR COVER , INNER WATER PUMP 1
8 |P4-03060000 KERA# INPELLER , VATER PUMP 1
9 |F4-03000015 M 0UT PLATE 1
10 [F2.6-03000009 0% 4 0-RING 1
11 {F4-03020000 pEREE L CAM ASSY | SHIFT ROD 1 L
F4-030200008 A B4 CAM ASSY , SHIFT ROD 1 S
12 |GB/T5783-M6x25 6 x 25 BOLT M6 x 25 1
13 |B/T97.1-6 THES VASHER 6 5
14 |F4-03000012 KRB BASE , WATER PUMP 1
15 |F4-03000011 KREE S HERMETIC GASKET 1
16 |F4-03000027 HE 10.8x21x7 0IL SEAL )
17 |F4-03000009 ElE s WASHER , REVERSE GEAR 1
18 |F4-03040000 ElE RN REVERSE GEAR ASSY 1
19 |6B/T276-6004C2 TSR A600402 BEARING 6004C2 )
20 |F4-03050002 HEH13x20x T 0IL SEAL )
2 |I1SB2401-P48 KT RERUKEIVE 0-RING P48 1
22 |F4-03050001 KTEERKE COVER , LOVER CASING 1
23 [B/T5783-M6x20 7~ A L6 x 20 HEXAGON BOLT M6 x 20 )
24 |P4-03000003 AR A BEARING 1
25 [F4-03000023 EmiEE PLUG , 0IL HOLE 3
26 [F4-03000024 EHLEEE L GASKET 3
27 [R4-03000001 ATRERNK LOVER CASING 1
28 |6B/T896-6 FutsEe CIRCLIP 6 1
29 |F4-03000007 IREH INITIATIVE GEAR 1
30 [F4-03000006 IHkR4E WASHER , INITIATIVE GEAR 1
30 [F4-03000002 ERYEH A BEARING 1
32 |F4-03000008 THEE PLUGER , SHIFT 1
33 [F4-03010000 ERE A% POSITIVE GEAR ASSY |
3¢ [F4-03030002 BEB% CLUTCH BLOCK 1
35 |F4-03030003 BARLLE SPRING , CLUTCH BLOCK 1
36 |P4-03030001 Wit SHAFT , PROPELLER |
37 [1C5-03000002L Rai% SHAFT | DRIVE 1 L
TC5-030000028 Bk (B ) SHAFT , DRIVE | S
38 |F4-03000016 g 7dki PIN 2
39 |P4-03000005 HEMLLE (LIP |
40 |6B/T5782-M6x175 LK E RN x 175 BOLT M6 x 175 ) L (S: M6 x 40)
41 [B/T879.4-1.5x20  |BMEEAEE §1.5x20 PIN , SPRING ¢ 1.5x20 1
42 [Fa-03050000 KT REAKEA S COVER ASSY, LOWER CASING 1
43 |F4-03000028 0 B4t PLATE, 0-RING 1
44 |6B/T818-5x6 A A AT MSx6 BOLT Msx6 )




15 %

=+ PAGE 12 OF 31

Tt

ATRERK L BHAS

1| PARTS NAME:

LOVER CASING & DRIVE

=)

11

7
o
2
3
g 10
\
\
\
~J
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | RS B4R (T 0) Z AT (330 K &It
1 |6B/T91-2. 5x30 Fo#e1.5x30 PIN , COTTER ¢/2.5x 30 1
2 [F4-03080000 A4 NUT ASSY 1
3 |F4-03000026 TR H WASHER 1
4 |F4-03070000 Ehe k41 PROPELLER ASSY 1
5 |F4-03000025 AFRAS SPACER 1
6 |F4-03000022 iiE ANODE 1
T |6B/1861.1-6 Ktigt £ 4B WASHER , INTERNAL TOOCH 6 1
8 |6B/T97.1-6 THES WASHER 6 1
9 |GB/T5783-M6x14 AL ARAMOx 14 HEXAGON BOLT Mo x 14 1
10 |F4-00000001 B AL HOLLOW PIN )
11 {1C5-03000000 KT RERRE A LOVER CASING ASSY 1 L
TC5-030000008 KT RERIKRE A LOVER CASING ASSY 1 S




165 24+t

PAGE 13 OF 31

AR

LAA4

PARTS NAME:

ELECTRICAL SYSTEM




165 Ffr it

PAGE 14 OF 31

FHRAR [RAE4%
PARTS NAME: |BLECTRICAL SYSTRM
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | RHGE EHAR () EEARER) %2 i
I [F8-05000024 TRER NUT, FLYWHEEL 1
2 |T15-04000011 1hEE4E WASHER, FLYVHEEL NUT 1
3 |6B/T5783-M6x12 ARG Mox1 BOLT M6x12 3
4 |8-05000015 kS PULLEY, STARTER 1
5 [15-05000300 T FLYVHEEL ASSY |
6 |6B/T93-4 BHAE 4 SPRING-WASHER 4 1
T |6B/T818-M5x20 TR LR M5x20 SCREW M5x20 )
8§  |oB/193-5 BHLE S SPRING-WASHER 5 )
9 {1C5-05000200 HEfA B C0IL ASSY, MAGNETO 1
10 [0B/T818-M4x8 TR LR Mdxs SCREW Méx8 1
1 (15-05000005 +% CIRCLIP 1
12 {18-05000018 L il SEMICIRCULAR KEY |
13 |13.6-04000300 B R A HIGH PRESSURE ASSY 1
14 |6B/75783-M6x16 AR Nex16 BOLT M6x16 |
15 |oB/197.1-6 THE 6 WASHER 6 )
16 |13, 6-04000400 BXKER (.D.T UNIT ASSY 1
17 |6B/T5783-M6x20 A8 Mox20 BOLT Méx20 1
18 |6B/T93-6 BUAE 6 WASHER SPRING 6 )




PAGE 15 OF 31

105544 1t

RHELR:

RN

CRANKSHAFT & PISTON

PARTS NAME:




105544 1t

PAGE 16 OF 31

FARAR | hteEE
PARTS NAME: | CRANKSHAFT & PISTON
. PART NO. DESCRIPTION DESCRIPTION 0T REMARKS
BEd |RH%T FELH (X T4 (EX) HiE £t
I [15-05010002 dhHE 20x47x8 0IL SEAL 20x47x8 2
2 |78-05020106 th 40 2 £ fr LOCATING FLAKE, CRANKSHAFT | 2
3 |T05-05020100 s AT AL CRANK ASSY |
4| T5-05020005 RlRAAOL04 (4 BEARING )
5 |15-05020102 h th4d PIN, CRANKSHAFT 1
6 [T5-05020101 s A% A BLOCK, SWING A 1
T |15-05020103 R HA QUILL BEARING |
8 |15-05020104 EH# CONNECTING ROD |
9 [15-05020106 RStk TAM, SWING BLOCK |
10 |75-05020105 th 4 3k B BLOCK, SWING B 1
11 [GB/T895.1-14 LAR2EE 14 CIRCLIP 2
12 |T5-05020004 EEH PIN, PISTON 1
13 [T5-05020001 BE PISTON |
14 [15-05020002 EER PISTON RING 2
15 [T5-05020003 HAH A 014x018x19. 8 QUILL BEARING ¢14x918x19.8 | 1
16 [T5-05020200 EEA PISTON ASSY 1




PAGE 17 OF 31

165 Zr A

FHL

H

p

ik

CRANKCASE

PARTS NAME:




TCS F 4+ it PAGE 18 OF 31
TIRAT [whk
PARTS NAME: | CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEE | RS FHAR (X FHAREX HE ki
1 [15-05010000 ML CRANKCASE ASSY 1
) |T5-05010003 7 f R M6x35 BOLT Mgx35 )
3 | 6B/T97.1-6 THE ¢ WASHER 6 8
4 |T5-05010004 7 R M6x55 BOLT M6x55 4
5 [F15-00000006 EAE doxll DOVEL PIN ®6x12 2
6 |15-05010202 il VALVE, INTAKE 1
7 |15-05010203 R i R4 LINITATIVE PLATE, VALVE 1
8 |6B/193-4 BUE4E ¢ SPRING-VASHER 4 )
9 |GB/T818-M4x10 7 LB Mx10 BOLT Méx10 )
10 1505000001 kg At GASKET, CYLINDER HEAD 1
11 |T5-05000002 AhE CYLINDER COVER 1
12 |68/197.1-8 THE § VASHER 8 5
13 |T5-05000003 7 R8RS BOLT M8x33 5
14 [BPR7HS KILE SPARK PLUG 1
15 [15-05030004 HHERS SR GASKET, 0IL SEAL CASING 1
16 |7C5-05030002 HHE B 11x05%6. ¢ 0IL SEAL 11x25x6. 4 )
17| T5-05030003 HHAE WASHER, 0IL SEAL |
18 |T5-05030001 HH AR CASING, OIL SEAL 1
19 |6B/T5783-M6x20 A AERI6x20 BOLT M6x20 )
20 |1C5-05030000 i3 AL CASING ASSY, OIL SEAL 1




165 Z4

PAGE 19 OF 31

AR

A%

PARTS NAME:

FUEL SYSTEM




TCSR 4

PAGE 20 OF 31

FHELR | BEAS
PARTS NAME: | FUEL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
5B |RZHES EHLEH () FHAR HE £
1 |P4-04120100 A = A0 TANK COVER ASSY 1
) |F4-04120103 e E SPRING , PREVENT DESQUAMATING | 1
3 [F4-04120105 B TR SHEET VETAL , PREVENT DESQUAMATING | 2
4 |F4-04120104 fi CHAIN , PREVENT DESQUAMATING | 1
5 |P4-04120106 NEGE EYELET, STEEL WIRE 1
6 |T5-04000015 ik DR R GASKET , TANK COVER |
T |GB/T5783-M6x43 AR N6x4S BOLT M6x4$ )
8§ |cB/193-6 WS SPRING-WASHER 6 3
9 |cB/T96-6 KHE BIG VASHER 6 3
10 (T5-04020001 W FUEL TANK 1
11 |P4-04120002 A HE R DAMPER , TANK 3
12 [F4-04120003 REZAE BUSH , DAMPER 3
13 |15-05000010 HELE FUEL TANK BUSH )
14 [B197.1-6 THE 6 WASHER 6 4
15 [6B/T6170-M6 A RN NUT Mo 3
16 |cB/T5783-M6x16 7 F SRR N6x16 BOLT Mox16 )
17 {15-04000009 WA TR BRACKET, FUEL TANK !
18 [F4-05000010 HERE A CLIP A, 0IL PIPE )
19 |15-04000007 HHE A 0IL PIPE A 1
20 [F4-05000030 HEXE B CLIP B,0IL PIPE 4
2 [15-04000002 Mi% B 810x05x35 0IL PIPE B |
22 |F4-05000300 bR B AL FILTER ASSY !
23 [T3-04000016 W4 0IL PIPE 1
24 |6B/T5783-M6x30 AR NEx30 BOLT M6x30 1




165 Z4 it

PAGE 21 OF 31

R B ER
PARTS NAME: | CARBURETOR ASSY

@22: B

AN 20,19 \
~ (g ~——" N

SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH | EHRE B4R () EARERD $8 &

1 |6B/T818-M4x22 + 24 LB ATM4x0) SCREW M4x22 4

) |6B/193-4 BUHE 4 SPRING-WASHER 4 10

3 |T18-05000834 hiR = COVER, FUEL PUMP 1

4 |T8-05000833 MR ET GASKET, FUEL PUMP COVER 1

S |GB/T6170-M3 NARE 3 NUT M3 2

6 |T15-04060304 iR 7 FUEL PUMP SHELL |




05 Z 4t PAGE 22 OF 31
FHELT: R
PARTS NAME:  [CARBURETOR ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$BEE | EB43 B4R B4R G $ 8 &
7 [F4-04090005 BHRE CHECK VALVE 2
g [F4-04090011 R4 SCREW M3x5 9
9 |18-05000826 W 7 R DIAPHRAGM, FUEL PUMP |
10 |18-05000829 S ET GASKET, FUEL PUMP 1
11 |15-05000501 AR 0IL CUP 1
12 |18-05000824 HgE DRAIN SCREW 1
13 [78-05000825 Mo Edh GASKET |
14 |CB/T818-Mdx14 7 LA AM4x14 BOLT Mdx14 4
15 |T8-05000822 AR S GASKET, 0IL CUP |
16 |T5-05000502 S PIN, FLOAT 1
17 |B/T818-Meéx6 LA BOLT Mdx6 1
18 |T5-05000503 BF FLOAT 1
19 {T5-05000504 R NEEDLE VALVE ASSY 1
20 |T5-05000505-2 HREE SPRING, NEEDLE VALVE |
2 [15-05000505-1 I NEEDLE VALVE 1
20 |T5-05000506 i RUBBER CAP |
23 {T5-05000507 T MIAN NOZZLE |
M |15-05000508 TEd MIAN JET 1
25 |T5-05000509 FAREEL SLOW JET |
26 |T5-05000510 B4E WASHER, SWING LINK 2
27 |6B/T896-4 FosE 4 CIRCLIP 4 2
28 [15-05000511 i B Ak CARBURETOR 1
29 [T5-05000512 AREELd APRON, ACCELERATOR |
30 |6B/193-3 BEAE 3 SPRING-WASHER 3 3
31 |GB/T818-M3x5 + A LB BOLT M3x5 3
30 {T5-05000513 ¥ PLUG 1
33 |T5-05000514 i RUBBER PLATE 1
3 {15-05000515 Eid PLATE 1
35 |6B/T818-M4x10 7R LB Mx10 BOLT Méx10 2
36 [15-05000516 LSk § SPRING 9
37 [T5-05000517 BHEEA IDLE SCREW 1
38 |T5-05000518 e ) STOP SCREW 1
39 [15-05000519 w1 EFEE TWIST SPRING |
40 |15-05000520 i TEAEE PIPE, SWING LINK 1
41 {15-05000521 i TEFAH ACCELERATOR BAR ASSY |
42 {T5-05000522 T B A TIE-1N, 2
43 [15-05000523 BRI TEA 41 ROD ASSY, AIR STRANGER |
44 [15-05000524 BRTER APRON, ATR STRANGER |
45 |GB/T5783-M6x85 ARG Mox8s BOLT Mox8s 2
46 |6B/196-6 K4HE 6 BIG VASHER 6 )
47 {T5-05000008 HAHTE SILENCER 1
48 [T5-05000500 & & CARBURETOR ASSY 1
49 [18-05000012 (a:E GASKET, CARBURETOR 1




PAGE 23 OF 31

165 Z4 it

AL

PARTS NAME:

R %

STARTER




105 Z 4t

PAGE 24 OF 31

EHEA |RHB
PARTS NAME: _|STARTER
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | RHGE EHAR () EEARER) %2 i
1 [15-05040000 o BA M STARTER ASSY 1
) |6B/T5783-M6K25 A MeX2S BOLT M6X25 3
3 (oB/197.1-6 T4E 6 WASHER 6 ;
4 [15-05040003 % ARRESTER 1
S [15-05040004 W BE COLLAR, ARRESTER 1
6 [T5-05040005 HoBHE SWIST SPRING, ARRESTER |
T |cB/196-4 KB 4 BIG VASHER 4 1
8 |oB/T818-M4x30 TR LR TM0 SCREW Mdx30 |
9 [15-05040006 H g B g ROCKER, ARRESTER |
10 [15-05040010 EFE X TIE-IN, LINK )
11 1502000009 Bk CONNECTING ROD, ARRESTER 1
12 |15-05040007 EE4Y COLLAR, ROCKER 1
13 |cB/193-6 EHAE 6 SPRING WASHER 6 |
14 [cB/T818-6x16 TFERLEATNGx16 SCREW M6x16 1
15 |15-05040008 EEHE SWIST SPRING, ROCKER 1
16 |F4-04130102 R FE COVER, HANDLE 1
17 |F4-04130101 R HANDLE, STARTER 1
18 {15-05040009 KiEEHE SEAL, FROTHY RUBBER 1
19 |6B/T96-5 A2E 5 BIG WASHER |
20 |6B/T845-ST4. 8x12 [T FHEAE KB HRATSTA. 8x10  |SCREW ST4. 8x12 1
0 |P4-04130013 RHBIHE COLLAR 1
22 |F8-05050002 W Fr WEARING PIECE |
23 {15-05040100 R BT AL CASING ASSY, STARTER 1
24 |F-04030011 R34 (94, 5x1. 68n) START LINE 1
25 [F8-05050003 W EEE SPRING CASE 1
26 [F8-05050004 TS VOLUTE SPRING |
27 [15-05040002 ks WHEEL, START-UP |
28 |F8-05050007 ik SPRING, TENSION 2
29 |F8-05050006 Rt PAVL, DRIVE )
30 |F8-03050009 EHiE% SPRING, PLATE 1
31 [F8-05050008 R ER PLATE, DRIVE 1
32 [F8-05050010 AT BOLT 1
33 (120-03000002 THEELE NYLON WASHER, SHIFT GEAR |




05 Fi it PAGE 25 0OF 31

FHAT |HEAH

PARTS NAME: | TOP COWLING ASSY




105 Zr 3

PAGE 26 OF 31

RRELH:  |TEAHE
PARTS NAME: | TOP COVLING ASSY
PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
LS & AR (X FHAR & £
1 {15-06000000 IR TOP COWLING ASSY 1
2 |15-06000003 HH4 FRONT POTHOOK 1
3 |oB/T6170-45 RAER NS NUT M )
4 [15-06000002 ERRRA SEAL 1
S |TL5-06000002 TERH (%) MARK (LEFT) |, TOP COVLING 1
6 |F4-08000006 MERE ) MARK (BACK), TOP COVLING !
T |15-06000001 nE TOP COVLING 1
8 |T15-06000001 MERE (%) MARK (RIGHT), TOP COWLING | !
9 |F8-08000010 et MARK, GEAR SHIFT 1
10 |6B/T618-M5x12 7R LBAT M5x1) SCREW 5x12 )
11 |GB/T97.1-5 T4E 5 WASHER 5 4
12 [15-06000004 &z COVER, TOP CONLING 1
13 |75-06000005 ORI [ 74x2 0-RING 1




PAGE 27 OF 31

165 Zr A

pE A S

PARTS NAME:

)
| Sl
—
et
—
= | =
—_
=5
=N =
—_| =
—
; o
| A
|
=| =
=
—
R =
» f—)
w&E




10551 F M

PAGE 28 OF 31

Fadst [RANAR (E54)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN, PART 0. DESCRIPTION DESCRIPTION 0T RENARKS
sEEE TR FELH (X EHELREX) HE A
L |105-05000000 KA ENGINE ASSY 1
2 [15-05010002 A 20x47x8 0IL SEAL 20x47x8 )
3 |18-05020106 Ly LOCATING FLAKE, CRANKSHAFT | 2
4| 7C5-05020100 i A4 CRANK ASSY |
5 [15-05020005 WA 6204 (B 4) BEARING 6204 )
6 [15-05020102 P PIN, CRANKSHAFT |
7 |15-05020101 HEAR A BLOCK, SWING 4 |
8§ |15-05020103 Rk QUILL BEARING !
9 [15-05020104 EH CONNECTING ROD |
10 |75-05020106 stk TAM, SWING BLOCK |
11 |7C5-05020103 Bt 5 B BLOCK, SWING B |
12 |GB/T895.1-14 LERLEE 14 CIRCLIP )
13 [T5-05020004 EEH PIN, PISTON 1
14 |15-05020001 HE PISTON |
15 |75-05020002 EER PISTON RING )
16 [T5-05020200 EEAE PISTON ASSY 1
17 |T5-05020003 A A 914x018x19.8 QUILL BEARING ¢14x¢18x19.8 | 1
18 |15-05010000 MAALE A CRANKCASE ASSY |
19 |T5-05010003 7~ f A Mox 35 BOLT M6x35 )
20 |GB/T97.1-6 T4E 6 WASHER 6 8
2| T5-05010004 7 A RN6xSS BOLT M6x55 4
20 [F15-00000006 EfiH Doxl) DOWEL PIN ®6x12 2
23 | 75-05010202 HARF VALVE, INTAKE 1
4 |15-05010203 I K IRALK LIMITATIVE PLATE, VALVE 1
235 |6B/193-4 BHLE 4 SPRING-VASHER 4 )
26 |GB/T818-M4x10 TR LT Wx10 BOLT Méx10 )
27 | T3-05000001 kg a4 GASKET, CYLINDER HEAD 1
28 | T5-05000002 AlE CYLINDER COVER 1
29 | 6B/T97.1-8 T4E § WASHER 8 5
30 [ T5-05000003 VAV-E Gl 6N BOLT M8x35 5
31 |BPRTHS KILE SPARK PLUG 1
3| T5-05030004 WHE RS HE GASKET, 0IL SEAL CASING 1
3310505030002 W E R 11x25%6.4 0IL SEAL 11x25x6. 4 )
34| T5-05030003 W WASHER, 0IL SEAL 1
35| T5-05030001 EEAGLS CASING, 0IL SEAL 1
36 [6B/75783-M6x20 7 E 2 N6x20 BOLT M6x20 )
37 | TC5-05030000 EEA CASING ASSY, OIL SEAL 1




05 it PAGE 29 0F 31

FHa T (RS

PARTS NAME:  |APPENDIX I (REPAIR KIT)

c




165 R4r i

—
<o

T3, 6-02000008

IVHRE

RUBBER SEAL

T4 T BEE)
PARTS NAME:  |APPENDIX I (REPAIR KIT)
PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
St EELH (X EEAH G e &
I 7500000003 RAfEHE GASKET, ENGINE |
2 |P4-02030003 B ehize RUBBER BUSHING 1
3 [F4-02030002 Bt e BUSHING, DRIVE SHAFT 1
4 [F4-03000021 EERE RUBBER TUBE, WATER PUMP 1
s [F4-03000018 EE i GASKET, VATER PUMP COVER 1
6 [F4-03060000 KRR IMPELLER, VATER PUMP 1
7 [FL6-03000009 0% & A 0-RING 1
g [Fa-03000011 KB T4 GASKET, WATER PUMP 1
) [F4-03000027 A 10,8 %21 %7 0IL SEAL 2
10 |JI1SB2401-P48 KTREFEEYE 0-RING 1
11 [F4-03050002 W 13x20x7 0IL SEAL ]
12 [P4-03000024 T RE GASKET 3
1

PAGE 30 OF 31




165 Z+ A

PAGE 31 OF 31

FALR: AT HBEY)
PARTS NAME: [APPENDIX I (REPAIR KIT)

. PART 0. DESCRIPTION DESCRIPTION QY REVARKS
sBEH KRS ERAR(FX) R4 (EX) HE P S

I [15-05010002 Bt 20x47x8 0IL SEAL 20x47x8 )

2 [15-05000001 fkEh4 GASKET, CYLINDER HEAD 1

3 |T5-05030004 E DA e GASKET, 0IL SEAL CASING 1

4| T05-05030002 HHEREH 11x05%6.4 0IL SEAL 11x25x6. 4 )

5 T5-05030003 e WASHER, 0IL SEAL 1




TCS K4+ F it PAGE T OF I
FHEAT: |ZHERBER
PARTS NAME: |PARTS CATALOGUE INDEX

FHRT T&/F% FHRT T IF% FHRE A/ F%5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F2.6-0300009 11-10 F4-02000008 1-1 F4-04120100 20-1
F4-00000001 6-17 F4-02000009 2-18 F4-04120103 20-2
F4-00000001 12-10 F4-02000011 6-7 F4-04120104 20-4
F4-00000003 9-12 F4-02000012 6-8 F4-04120105 20-3
F4-00000004 9-11 F4-02020000 1-3 F4-04120106 20-5
F4-00000005 9-13 F4-02030000 6-18 F4-04130011 214-24
F4-01000002 2-9 F4-02030001 6-20 F4-04130013 214-11
F4-01000003 1-15 F4-02030002 6-16 F4-04130101 214-17
F4-01000004 1-29 F4-02030003 6-15 F4-04130102 24-16
F4-01000005 2-38 F4-03000001 11-27 F4-05000010 20-18
F4-01000006 -4 F4-03000002 11-31 F4-05000014 4-5
F4-01000007 -5 F4-03000003 11-24 F4-05000020 7-4
F4-01000008 -3 F4-03000005 11-39 F4-05000023 7-1
F4-01000009 4-8 F4-03000007 11-30 F4-05000030 20-20
F4-01000010 4-6 F4-03000008 11-32 F4-05000300 20-22
F4-01000011 4-4 F4-03000009 11-17 F4-08000006 26-6
F4-01000012 4-7 F4-03000011 11-15 F4-08000014 4-15
F4-01000014 4-) F4-03000012 11-14 F4-08000016 4-16
F4-01010000 1-31 F4-03000013 11-4 F4-08000018 2-11
F4-01010002 1-3) F4-03000015 1159 F8-05000024 14-1
F4-01010003 1-33 F4-03000016 11-38 F8-05050002 24-1)
F4-01010004 2-31 F4-03000017 11-7 F8-05050003 24-15
F4-01010005 1-30 F4-03000018 11-6 F8-05050004 24-16
F4-01020000 1-10 F4-03000019 11-3 F8-05050006 24-19
F4-01030001 1-11 F4-03000020 10-2 F8-05050007 24-28
F4-01030002 2-18 F4-03000021 11-3 F8-05050008 24-31
F4-01030003 1-17 F4-03000022 12-6 F8-05050009 24-30
F4-01030004 1-1) F4-03000023 11-25 F8-05050010 24-3)
F4-01030005 1-20 F4-03000024 6-12 F8-08000010 26-9
F4-01030100 -1 F4-03000024 11-26 F15-00000006 6-1
F4-01030103 1-16 F4-03000025 12-5 F15-00000006 18-5
F4-01050000 1-5 F4-03000026 12-3 T3.6-04000300 14-13
F4-01050002 1-4 F4-03000027 11-16 T3. 604000400 14-16
F4-01050003 2-1 F4-03000028 11-43 T5-00000003 6-2
F4-01060000 1-43 F4-03010000 11-33 T5-02000004 64
F4-01060001 1-4) F4-03020000 11-11 T5-02000005 9-4
F4-01060002 2-40 F4-03030001 11-36 T5-02000007 9-7
F4-01070000 -7 F4-03030002 11-34 T5-02000009 214-11
F4-01090001 4-9 F4-03030003 11-35 T5-02000010 6-10
F4-01090002 4-11 F4-03040000 11-18 T5-02000011 6-5
F4-01090003 4-117 F4-03050000 11-42 T5-02000100 9-1
F4-01090004 4-16 F4-03050001 11-22 T5-04000001 7-20
F4-01090006 4-1) F4-03050002 11-20 T5-04000002 20-21
F4-01090007 -1 F4-03060000 11-8 T5-04000007 20-19
F4-01090100 4-15 F4-03070000 12-4 T5-04000008 7-17
F4-01090200 4-13 F4-03080000 12-1 T5-04000009 20-17
F4-01090400 4-14 F4-04090005 22-1 T5-04000010 7-11
F4-01090401 4-13 F4-04090011 22-8 T5-04000011 7-18
F4-02000005 9-3 F4-04120002 20-11 T5-04000012 7-16
F4-02000007 1-2 F4-04120003 20-12 T5-04000013 7-15




TOS K4 it PAGE T OF I

WL | ZERFREL

PARTS NAME:  [PARTS CATALOGUE INDEX

EHRE RA/F% RS n&/F5 RS R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T5-04000014 1-14 T5-05020004 16-12 TCS-04000015 7-19
T5-04000015 20-6 T5-05020005 16-4 TC5-04000016 -10
T5-04000016 20-23 T5-05020101 16-6 TC5-05000200 14-9
T5-04000100 1-6 T5-05020102 16-5 TC5-05020100 16-3
T5-04000102 1-11 T5-05020103 16-7 TC5-05020105 16-10
T5-04000300 1-13 T5-05020104 16-8 TCS-05030000 18-20
T5-04010100 4-10 T5-05020106 16-9 TC5-05030002 18-16
T5-04020001 20-10 T5-05020200 16-16 BPR7HS 10 18-14
T5-05000001 18-10 T5-05030001 18-18 JISB 2401 P48 11-21
T5-05000002 18-11 T5-05030003 18-17 JISB2401-P9 §-5
T5-05000003 18-13 T5-05030004 18-15

T5-05000005 14-11 T5-05040000 24-1

T5-05000008 147 T5-05040002 24-17

T5-05000010 20-13 T5-05040003 24-4

T5-05000012 12-49 T5-05040004 24-5

T5-05000500 12-48 T5-05040005 24-6

T5-05000501 1-11 T5-05040006 24-9

T5-05000502 11-16 T5-05040007 24-12

T5-05000503 12-18 T5-05040008 24-15

T5-05000504 12-19 T5-05040009 24-18

T5-05000505-1 -1 T5-05040010 24-10

T5-05000505-2 21-10 T5-05040100 24-13

T5-05000506 12-1] T5-06000000 26-1

T5-05000507 12-13 T5-06000001 26-1

T5-05000508 11-)4 T5-06000002 26-4

T5-05000509 12-15 15-06000003 26-2

T5-05000510 12-16 T5-06000004 26-12

T5-05000511 12-18 T5-06000005 26-13

T5-05000512 12-19 T8-05000015 14-5

T5-05000513 11-3] T8-05000018 14-12

T5-05000514 12-33 T8-05000822 12-15

T5-05000515 11-34 T8-05000824 12-11

T5-05000516 11-3 T8-05000825 12-13

T5-05000517 12-31 T8-05000826 12-9

T5-05000518 12-38 T8-05000829 22-10

T5-05000519 12-39 T8-05000833 214

T5-05000520 1240 T8-05000834 11-3

T5-05000521 12-41 T8-05020106 16-2

T5-05000522 12-4] T15-04000011 14-1

T5-05000523 11-43 T15-01020300 4-19

T5-05000524 11-44 T15-04010202 6-9

T5-05010000 18-1 T15-04060304 21-6

T5-05010002 16-1 T15-06000001 26-8

T5-05010003 18-1 T15-06000002 26-5

T5-05010004 18-4 T20-03000002 24-33

T5-05010202 18-6 TC5-02000001 6-6

T5-05010203 18-7 TC3-02000006 9-10

T5-05020001 16-13 TCS-02010000 6-3

15-05020002 16-14 TC5-03000000 12-11

T5-05020003 16-15 TC5-03000002L 11-37






